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ULR -TC-617621000001976 TEST REPORT
Report No. : CH:TX:1242001977 DATE : 22/01/2021]

SAFESHIELD INDIA RUBBER PRODUCTS PRIVATE LIMITED

PLOT NO 16 B CSEZ KAKKANAD COCHIN, COCHIN SPECIAL ECONOMIC ZONE
Kochi-682037

IN

CONTACT PERSON : ANIKUMARP C

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :
SAMPLE DESCRIPTION GLOVES
POWDER FREE NITRILE EXAMINATION GLOVES

COLOUR BLUE

STYLE NO. AMBIDEXTROUS

ARTICLE NO. 122820

END USE MEDICAL PURPOSE

FIBRE CONTENT SYNTHETIC RUBBER LATEX(NITRILE)
CUSTOMER

COUNTRY OF DESTINATION AUSTRIA

COUNTRY OF ORIGIN INDIA

PHOTO APPENDIX.

SAMPLE RECD ON 18/01/2021 TESTING PERIOD : 21/01/2021 - 22/01/2021

Test Method / Standard Clause/Test Name Status / Performance Level
EN 420:2003+A1.2009 Protective gloves - Geperal requirements
Dexterity Performance level 5
EN ISO 374-4:2019 Resistance to Degradation by Chemicals
Methanol Refer results.

Per pro SGS India Private Ltd.

A

R. GANESAN
SECTION INCHARGE
Email your Test Report Related Enquiries at Feedback.SLT@sgs.com
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This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/
terms_and_conditions.htm and and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its
intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
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ULR -TC-617621000001976 TEST REPORT
Report No. : CH:TX:1242001977 DATE : 22/01/2021|

RESULTS

EN 420 : 2003+A1: 2009 Protective Gloves — General requirements and test methods

Clause Test Name Result Average Standard sizing

Performance level

Dexterity
5.2 Smallest Pin Diameter (mm) 5 5 5 5 5 5

EN ISO 374-4:2019 Protective Gloves against Chemicals and Micro Organisms — Determination of resistance to
degradation by chemicals

Chemical / . Test Results .
CAS NO Exposure Duration Percentage change in puncture resistance Observation
Glove sample Result (%)
1 57.6
Methanol . 2 56.4 .
67-56-1 6045 minutes 3 58 1 Moderate swelling
Mean 574
Standard Deviation 0.917
*hkkk End of Report*****
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ULR -TC-617620000043110 TESTREPORT
Report No. : CH:TX:1142043221

___DATE : 29/12/2020)

SAFESHIELD INDIA.RUBBER PRODUCTS PRIVATE LIMITED

PLOT NO 16 B CSEZ KAKKANAD COCHIN. COCHIN SPECIAL ECONOMIC ZONE
Kochi-682037
IN

CONTACT PERSON : ANIKUMAR P C

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS -
SAMPLE DESCRIPTION GLOVES

POWDER FREE NITRILE EXAMINATION GLOVES

COLOUR BLUE -
STYLE NO. AMBIDEXTROUS

ARTICLE NO, 122820

END USE MEDICAL PURPOSE

FIBRE CONTENT SYNTHETIC RUBBER LATEX(NITRILE

BUYER'S NAME

BUYING HOUSE

COUNTRY OF DESTINATION
PHOTO APPENDIX.

SAMPLE RECD ON 16/12/2020 TESTING PERIOD : 29/12/2020 - 29/12/2020 B
Summary of Test Resultsl_goncly§iog____r e e ]
Test Method / Standard Clause/Test Name S - Status / Performance Level |
EN 455-1:2000 Medical gloves for single use e Mty 00 ha KL o 1
Freedom from holes | Pass W
H i i |
EN 455-2:2015 Ellu ot — ; - {

Per pro SGS India Private Ltd.

(Q\I./;KM\

R. GANESAN
SECTION INCHARGE

Email your Test Report Related Enquiries ar Feedback.SLT@sgs.com

JOE No. : 2042822743 . 4662987 Page“l of 3
This document is issued by the Company under its General Conditions
terms_and_conditions.htm and and Terms and Conditions for elect ronic do
indemnification and jurisdiction issues defined therein Any holder of this docu
intervention only and within the limits of Client's instructions, if any. The Comp
from exercising all their rights and obligations under the transaction document
unlawful and offenders may be prosecuted to the fullest extent of the law Un
sample(s) are retained for 30 days only  This document cannot be reproduce

Controi N 1142548087

of Service printed overleaf or available on request and accessible at hitp w.sgs.com/
cuments www sgs.com/terms _e-document htm  Attention is drawn 1o the limitation of hability
ment is advised that information contained hereon reflects the Company's findings at the time of its
any's sole responsibilily 1s to its Chent and this dacument does not exonerate parties 1o a transaction
s. Any unauthorized alteration. forgery or falsification of the content or appearance of this document 1s
less otherwise stated the results shown in this test repor refer only to the samplc(s) testad and such
d except in full. without prior approval of the Company

SGS India Pvt. Ltd Consumer and Retail, Testin

g Laboratory, 28 BI1(SP), 28 BI2(SP), Second Main Road, Ambattur industrial Estate, Ambattur.Chennai - 600 058.India
1:(91 -4¢) 6608 1600

wWww 505 Con



3

ULR -TC-617620000043110 TEST REPORT

Report No. : CH:TX:1142043221  DATE:29/12/2020

RESULTS

MEDICAL GLOVES FOR SINGLE USE - DIMENSIONS
EN 455-2:2015 (Method:4.2 & 4.3)

Dimension (mm) Dimension (mm) Dimension (mm) Dimension (mm)

Size : Small Size : Medium Size : Large Size : Extra Large

Length Width Length Width Length Width Length Width

Specimen -1 245 87 248 96 253 106 243 15
Specimen -2 241 85 250 95 255 104 241 114
Specimen -3 244 85 247 96 - 255 105 244 116
Specimen -4 246 84 249 94 254 105 244 115
Specimen -5 244 85 249 95 255 104 243 113
Specimen -6 244 87 251 95 253 106 243 114
Specimen -7 246 87 250 94 252 106 242 115
Specimen -8 243 84 253 96 250 104 245 114
Specimen -9 243 83 249 95 255 106 243 116
Specimen -10 246 86 2.52 95 254 105 242 116
Specimen -11 244 84 250 96 253 104 241 115
Specimen -12 245 85 251 94 252 106 244 114
Specimen -13 243 86 249 95 254 105 241 1l

Requirement > 240 80+ 10 2 240 95+ 10 = 240 110+ 10 2 240 2110

MEDICAL GLOVES FOR SINGLE USE — FREEDOM FROM HOLES
EN 455-1:2000 (Method:5.1)

Sample Size : 20 pcs
Number of non-confirming gloves: 4 pcs
Acceptable Number of non-confirming gloves: 7 pcs

Note : Sampling was carried out as per ISO 2859-1 AQL of 1.5, General inspection level 1 and sample code letter L

ek kK End Of I’epOrt'""

JOE No. : 2042822743 4662987 Page 3 of 3 Goniro! No 1142548087

This document is issued by the Company under its General Conditions of Service printed overleaf or avallable on request and accessible at http '/www sgs com/
terms_and_conditions.htm and and Terms and Conditions for electronic documents www.sgs comiterms_e-document htm  Attention i1s drawn to the limitatior of liability
indemnification and jurisdiction issues defined therein Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its
intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this dacument does not exonerate parlies to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthonzed alteration. forgery or falsification of the content or appearance of this document is
unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the resulls shown in this test report refer only to the sample(s) fested and such
sample(s) are retained for 30 days only. This document cannot be reproduced except in full. without prior approval of the Company

SGS India Pvt. Ltd Consumer and Retail, Testing Laboratory, 28 B/1(SP), 28 B/2(SP), Second Main Road, Ambattur Industrial Estate, Ambattur,Chennai - 600 058.India
t. /91 -44) 6608 1600 Wi 505 Com

Member of the SGS Group 15GS 54



IRCLASS

SYSTEMS AND SOLUTIONS PRIVATE LIMITED

CERTIFICATE OF APPROVAL

Issued by Indian Register Quality Systems
(A Division of IRCLASS Systems and Solutions Private Limited)

CERTIFICATE

Organisation: Safeshield India Rubber Products Pvt.
Ltd.

Address: Plot No 16B, CSEZ, Kakkanad,
Cochin-682037, Kerala, India

This is to certify that the organization has been assessed and found to follow the
Good Manufacturing Practices as per

WHO Guidelines: WHO Good Manufacturing Practices for
Pharmaceutical Products: Main
Principles (Annex 2)

For the Scope: Manufacture and Dispatch of

Powdered & Powder Free, Sterile &
Non Sterile Latex Surgical,
Gynaecological & Examination Gloves

Certificate No.: IRQS/200300323
Original Certification Date: 29/06/2020

Current Date of Granting: 29/06/2020

Expiry Date : 28/06/2023

Shashi Nath Mishra

Head IRQS
Indian Register Quality Systems

This approval is subject to continued satisfactory maintenance of the Good Manufacturing Practice Systems of the organization
to the above Standard, which will be monitored by IRQS. Condition Overleaf COA/IRQS/GMP/Rev 00

Head Office: 52A, Adi Shankaracharya Marg, Opp.Powai Lake, Powai, Mumbai - 400 072, India.
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Certificate of Comphance

C€

We hereby declare that the technical files of all the items in each product group complies with
the requirements of the Council Directive on Medical Devices 93/42/EECas Amended 2007/47/EC
Class I.

Certificate No.: CE-11161

Manufacturer

Name : Safeshield India Rubber Products Pvt. Ltd.

Address : Plot No.16B, CSEZ, Kakkanad, Cochin-682037,
Kerala, India.

Product Name : Nitrile Examination Gloves Powder Free

Latex examination Gloves- Powdered
Latex examination Gloves-Powder Free
Vinyl Examination Gloves-Powder Free
3 Ply & 4 Ply Surgical Facemask

Complies with the requirements applicable to it

The quality system file has been assessed, approved and is subject to continuous surveillance according to the
Council Directive on Medical Devices 93/42/EEC as Amended 2007/47/EC class 1.

This certificate is issued under the following conditions:

1. It applies only to the quality system maintained in the manufacture of above referenced
models and it does not substitute the design or type-examination procedures, if
requested.

2. The certificate remains valid until the manufacturing conditions or the quality systems
are changed.

3. The certificate validity is conditioned by positive results or surveillance audits.

The CE mark as shown above can be used, under the responsibility of the manufacturer, after
completion of an EC Declaration of conformity and compliance with all relevant EC Directives.
The statement is based on a single evaluation of test report of one sample of above mentioned
product. It does not imply an assessment of the whole production.

Validity of this certificate can be verified at www.ukcertifications.org.uk/verify

Date of Certification 04th June 2020
1st Surveillance Audit Due 03rd June 2021
2nd Surveillance Audit Due 03rd June 2022
Certificate EXpiry(subject to the company maintaining its 03rd June 2023

system to the required standard)

Dau ..

Authorised Signatory
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Certificate No. MD-QMS/91/R/2646

This is to certify that

Safeshield India Rubber Products Pvt. Ltd.

Plot No. 16B, CSEZ, Kakkanad, Cochin — 682 037, Kerala, India

has been found to conform to the requirements of
Medical Devices - Quality Management System Standard

ISO 13485:2016

This certificate is valid for the following scope :

Design, Manufacture and Sales of Sterile and Non-Sterile Surgical and
Gynecological Gloves in Powdered and Powder Free Form

Initial Certification : 08/07/2019

Valid until . 07/07/2022
Q/Q-‘ \FiCy, ’,o
o z

’ ﬂ Accreditation
— ‘.! a Services

Worldwide

Authorised Signatory

This Certificate is valid when confirmed by data listed in the International Register of Quality Assessed Organisations <www.irqao.org>.

AN
I R'\ii} Ao The authenticity of this document may be re-affirmed by writing to certification@zenith-worldwide.com. Lack of fulfillment of conditions as set G\A
\d out in the Certification Agreement may render this certificate invalid. Any alteration, forgery or falsification of the content or appearance of this
REGISTERED document is unlawful and offenders may be prosecuted to the fullest extent of law. GLOBAL

www.lrgac.com ACCREDITATION

Accreditation Body: Accreditation Service for Certifying Bodies (Europe) Ltd. Issuing Authority: Zenith Quality Assessors Pvt. Ltd. - MSCD001
6, Ferris Place, Bournemouth, Dorset, BH8 0AU, United Kingdom. 306, 4th Floor, Sai Apex, Vimannagar, Pune-411014, Maharashtra, India

www.ascb.co.uk www.zenith-worldwide.com

C/ASCB/MDQMS16-SS/03/150619 (CI.8.2)
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South Asia

CERTIFICATE

_ The Certification Body
of TUV SUD South Asia Private Limited

certifies that

@ SAFESHIELD

Safeshield India Rubber Products Private Ltd.
Plot No. 16.B, CSEZ, Kakkanad Cochin, Kerala - 682 037, INDIA

has implemented a Quality Management System
in accordance with ISO 9001:2015
For Scope of
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TREATMENT, POWDER REMOVAL, PACKAGING & MARKETING OF
STERILE AND NON-STERILE LATEX SURGICAL AND EXAMINATION
GLOVES IN POWDERED AND POWDER FREE FORM

o

=m
ol o

The certificate is valid From 2020-08-19 until 2023-08-18

Subject to successful completion of annual periodic audits
The present status of this Certificate can be obtained on www.tuv-sud.in
Further clarifications regarding the scope of this certificate may be obtained by consulting the certification body

Certificate Registration No. 99 100 12728
Date of Initial certification : 2011-08-19

/ @
-
NABCB

Certification Body 150 9001 QMo11
of TUV SUD South Asia Private Limited, Mumbai
Member of TUV SUD Group

ZERTIFIKAT ¢ CERTIFICATE ¢

TUV SUD South Asia Pvt. Ltd. ® TUV SUD House ® Saki Naka ® Andheri (East) ® Mumbai — 400072 ® Maharashtra ® India TUV



http://www.tuv-sud.in/



